REPAIR PARTS MANUAL
MODEL NO. 253201
Lawn Tractor

RAFTSMAN'|

419996 02.28.08 AP Printed in the U.S.A.




HOW TO USE THIS MANUAL

This manual is designed to provide the customer with a means to identify the parts on his/her tractor
when ordering repair parts. The illustrations may or may not represent the actual assembiies; therefore,
it is not recommended to use this manual as a guide to assemble or disassemble the tractor. Some
hardware and parts are drawn larger in order to more readily identify them.

Each tractor has its own model number.
The model number for your tractor can be found on the fender under the seat.
When ordering parts, always give the following information:

* Product - “Tractor”

* Model Number - “253201”

+ Part Number

» Part Description

TABLE OF CONTENTS

LT 0 o 1 3
]I 0o I ] [ 03 - 4-5
CHASSIS AND ENCLOSURES. ..ot ssssssn s ssessssss s sssssssss s ssssans 6-7
T T 8-9
STEERING ASSEMBLY. ........ccoiiimmcmiininmnnnsestannnmsassansseses s snsmseessssssasesmanssasss 10-11
3L | 12-13
SEAT ASSEMBLY ...t sisesss st s s su s s e man s s e s e na s s mmn e 14
[ 0 Y 15
MOWER LIFT.....ccieriesser st imssessetsse nsssasssnsnens essmseresssnrnernee s a————aan 16-17
MOWER DECK ... s ssssssnsnsas s s s s s sne s s nan snsmsmsn s s s nann 18-19
TRANSAXLE BREAKDOWN .......iiiiirmme s e sses s ssmans s sssassnnnnas 20-21
ENGINE BREAKDOWN.....ccoiciermmtrerrnnieseens s smsesnsne s ssasents e e ssansse snnssmnansnns 22-27
WARRANTY ...t nsnsississsenese s issmse s s ssmssssses sossssmsmne s BACK COVER



SCHEMATIC

SCHO3

IGNITION SWITCH

TRACTOR- -MODEL NO.

917. 253201

BATTERY
L | -
Il.
SOLENOID STARTER
RID e — P .
:__?\ M
E
|"J ’ M
LG AL W BMME Y
CLUTCH + BRAKE :
{PEDAT Uy : FULLTCH bl !
. HLAUK
° Ak i L
i . Bl
REVERSE SWTTCH -~
NOTINREVERSE - o e
Femmem e SHORTING CONNECTOR
- BLACK P
1 S .
o o SPARK PLUGS
-4 HGNITION | - GA}"LU&.- — :
: LINIT 2 PLEGS
T OON TWIN O0YL RNGINES)
. BT H()UR T ELAUK _
1 METER |7
i {OPTHINALL
| a -9
§ MW 1 CHARGING 4 WOLTS AU MIN iy 3ai0 REM ’
j T LAMPDL FCHARGING §¥STEM DISCONNECTEL:
| FUEL SHUT-QFF i
| K SOLENDID -

LIGHTING SYSTEM QLUTPUT
3 ANP AC g 3N RPN

—
! y - UIANGE
1L W)

HROWN

NOTE
YOUR TRACTOR 1S
EQUIPPED WITH A SPECIAL
ALTERNATOR SYSTEM.
THE LIGHTS ARE NOT
CONNECTED 10 THE
BATTERY. BUT HAVE FHEIR
OWN ELECTRICAL SOURCE.
BECAUSE OF THIS, THE
BRIGHTNESS OF THE LIGHTS

POSITION | CIRCUIT  “MAKE™ WILL CHANGE WITH ENGINEG
P FViTe SPEED. AT IDLE THE LIGHTS
AEwEhs WILL DIM. AS THE ENGINE IS
RumVERRIDE ] BHA] SPEEDED UP, THE LIGHTS
RUN B4l L+A2 WILL BECOME THEIR BRIGHTEST.
START |B 5+ Al

A

HEADLIGHTS

REMOVARLE
CONNECTIONS

NON-REMOVABLE
CONNECTIONS

WIRING INSULATED CLIPS
NOTE: IF WIRING INSULATED CLIPS
WERE REMOVED FOR SERVICING OF

UNIT. THEY SHOULD BE RE-INSTALLED

TO PROPERLY SECURE YOUR WIRING.



TRACTOR- -MODEL NO. 917. 253201

ELECTRICAL

£02

With Ammeter Option

Without Ammeter Option

48

Without Service Minder Option




TRACTOR- -MODEL NO. 917. 253201

ELECTRICAL

KEY PART
NO. NO.

1 163465
2 74760412
8 176689
16 176138
21 175688
22 4152)

24 47939

25 146147
26 175158
27 73510400
28  4207J

29 192749
30 193350
33 411934
34 110712X
40 197428
41 71110408
42 131583
43 192507
48 140844
52 141940
79 175242
90 180449
92 196815
93 192540
94 191834

DESCRIPTION

Battery

Bolt Hex Hd 1/4-20 unc x 3/4
Box Battery Fender

Switch, Interlock

Harness Asm Light W/4152j
Bulb Light #1156

Cable Battery 6 Ga. 11" Red
Cable Battery 6 Ga. w/16 Wire Red
Fuse 20 AMP

Nut, Keps Hex 1/4-20 unc
Cable Ground 6 Ga. 12" Black
Switch Seat

Switch Ign

Key/Chain

Switch Light

Harness lgn

Belt Blk. Fin Hex 1/4-20 unc x 1/2
Cover Terminal Red

Solenoid

Adapter Ammeter

Protection Wire Loop

Socket Asm Bulb Twistlock
Cover Battery Terminal
Harness Pigtail

Screw Plastic 10-14 x 2.0
Module Reverse ROS

NOTE: All component dimensions give in U.S. inches
1inch = 25.4 mm



TRACTOR- -MODEL NO. 917. 253201

CHASSIS AND ENCLOSURES

4_
©
el
=3
©
...u_
=
@
&
]
w
©
=
o




TRACTOR- -MODEL NO. 917. 253201

CHASSIS AND ENCLOSURES

KEY

207
208
209
212
278

PART
NO.

174619
176554
155272
193510X013
STD533710
174986
172105X010
187559X613
184821
STD523710
19131312
STD541437
187598

187567X599
192526X613
136619
179716X613
179717X613
STD533707
17490508
175710
187658
154798
175702
409167
17490608
170165
17670508
17670608
17000612
187569
416358
5479

DESCRIPTION

Chassis Stamping

Drawbar

Bumper Hood/Dash

Dash

Bolt, Carriage 3/8-16 x 1

Panel, Dash, L.H.

Panel, Dash, R.H.

Hood Assembly Alpha

Bumper Hood Large 1.75

Bolt Fin Hex 3/8-16 unc x1 Gr. 5
Washer 13/32 x 13/16 x 12 Ga.
Nut

Grille Asm Alpha

{Includes Key Nos. 29 and 212)
Lens, Alpha

Fender

Bracket, Fender Support
Footrest LH

Footrest RH

Bolt Rdhd Sht Sgnk 3/8-16 x 3/4
Screw Thdrol 5/16-18 x 1/2 Tyt
Bracket Asm. Pivot Mower Rear
Bracket Pivot Alpha

Dash Lower

Plate Reinforcement

Rod Pivot Chassis/Hood

Screw Thdrol 3/8-16 x 1/2

Bolt Shoulder 5/16 -18 TT
Screw 5/16-18 x 1/2

Screw Thdrol 3/8-16x 1/2
Screw Hex Wsh Thdr 3/8-16 x 3/4
Insert Lens Reflective

Screw #10 x 0.750 BOS THREAD
Plug, Button

NOTE: All component dimensions given in U.S. inches
1 inch =25.4 mm



TRACTOR- -MODEL NO. 917. 253201
DRIVE

!

;-,’.,

158 61—

drive-fender_56



DRIVE

KEY PART

NO. NO.
D

2 146682

3 123666X

4 12000028
5 121520X

6 17000512
8 192706

10 STD561210
11 105701X
13 74550412
14 10040400
15 74490544
18  STD541431
18 74780616
19 STD541437
21 106833X
22 130804

24 73350600
25 106888X
26  STD551037
27  STD561210
28 175765

29 71673

30 174973

32 74760512
34 175578

35  120183X
36 19211616
37 1572H

38 179114

39 72110622
41 175556

47 127783

48 154407

48 123205X
50 72110612
51 STD541437
52  STD541431
53 199652

55 105709X
56 17060620
57 138255

58 169691

61 17120614
62  8883R

63 175410

TRACTOR- -MODEL NO.

DESCRIPTION

Transaxle Peerless 206-545C
(See Breakdown)

Spring Brake Return

Pulley Transaxle

Ring Retainer

Strap Torque 30 Degrees
Screw 5/16-18 x 3/4

Rod Shift Fender Adjust

Pin Cotter 1/8 x 1 CAD
Washer Plate Shift

Bolt 1/4-28 unf Gr. 8 W/Paich
Washer Lock Hvy Helical

Bolt Hex FLGHD 5/16-18 x Gr. 5
Nut Lock Hex W/lns. 5/16-18 unc
Bolt Fin Hex 3/8-16 x 1 Gr. 5
Nut Lock Hex W/Wsh 3/8-16 unc
Knob

Rod, Brake

Nut, Hex Jam 3/8-16 unc
Spring, Brake Rod

Washer 13/32 x 13/16 Ga.
Pin Cotter 1/8 x 3/4 CAD.
Rod, Parking Brake

Cap, Parking Brake

Bracket, Transaxle

Bolt Hex Hd 5/16-18 unc x 3/4
Shaft, Foot Pedal

Bearing, Nylon

Washer

Pin, Roll

Pulley, Composite, Flat

Bolt Fin Hex 3/8-16 x 2-3/4
Keeper, Belt Idler

Pulley, Idler, V-Groove
Bellcrank, Clutch

Retainer, Belt

Bolt Carr 3/8-16 x 1-1/2

Nut Crownlock 3/8-16 unc
Nut, Crownlock 5/16-18 unc
Link, Cluich

Spring, Return, Cluich

Screw 3/8-16 x 1-1/4

V-Belt

Keeper, Center Span

Screw, 3/8-16 x .875

Cover, Pedal

Pulley, Engine

150
151
156
158
159
161
162
163
165
166
168
169
170
197
188
202
212
263
268
275

917. 253201

PART
NO.

173937
STD551143
154778
142432
134683
137057
121749X
STD581075
123583X
121748X
2228M
131486
165594
165711
19171216
166228
150360
182053X428
4497H
19091210
127285X
72140608
73900600
175456
19133210
166002
165589
183800
72140406
73680400
74780416
165623
17490510
165402
165580
187414
169613
169593
72110614
145212
17000612
182402
19131614

DESCRIPTION

Bolt Hex 7/16-20 x 4 Gr. 5-1.5
Washer
Keeper Belt Engine Hydro

Screw Hex Wsh Hi-Lo 1/4 x 1/2 unc

Keeper Belt Engine

Spacer Axle

Washer 25/32 x 1-1/4 x 16 Ga.
E-Ring

Key, Square

Washer 25/32 x 1-5/8 x 16 Ga.
Key Woodruff

Arm Shift

Shaft Asm Cross Tapered
Spring Torsion

Washer 17/32 x 3/4 x 16 Ga.
Link Transaxle

Nut Lock Center 1/4-20
Console, Shift

Retainer Spring 1" Zinc/Cad
Washer 9/32 x 3/4 x 10 Ga.
Strap Torque 90 Degrees

Bolt Rdhd Sgneck 3/8-16 x 1.25
Nut Lock Fig 3/8-16

Spacer Retainer

Washer 13/32x2x 10 Ga.
Washer Srried 5/16 ID x 1.125
Bracket Shift Mount

Hub Shift

Bolt Rdhd Sgnk 1/4-20 x 3/4 Gr. 5
Nut Crownlock 1/4-20 unc

Boit Hex Fin 1/4-20 uncx 1 Gr. 5
Bracket Pivot Lever

Screw 5/16-18 x 5/8

Bolt Shoulder 5/16-18 x 561
Plate Fastening

Keeper Belt T/A

Nyliner Snap-In 5/8”ID

Washer Nyl

Bolt Carr Sh 3/8-16 x 1-3/4 Gr. 5
Nut Hex Fig. Lock

Screw 3/8-16 x 3/4

Guard Muffler

Washer 13/32 x 1 x 14 Ga.

NOTE: All component dimensions give in U.S. inches
1 inch = 25.4 mm



TRACTOR- -MODEL NO. 917. 253201

STEERING ASSEMBLY




TRACTOR- -MODEL NO. 917. 253201
STEERING ASSEMBLY

KEY PART

NO. NO. DESCRIPTION

1 186780 Steering Wheel

2 418168 Axle Assembly

3 169840 Spindle Assembly, L.H.

4 169839 Spindie Assembly, R.H.

5 6266H Bearing, Race, Thrust, Hardened
6 121748X Washer 27/32 x 1-1-1/4 x 16 Ga.
7 19272016  Washer 25/32 x 1-1/2 x 14 Ga.

8 12000029 Ring, Klip

9 3366R Bearing Col. Strg.

10 175121 Draglink

11 STD551137 Washer, Lock

13 136518 Spacer Brg Axle Front

15 145212 Nut, Hexflange Lock

17 190753 Shaft, Steering

26  126847X Bushing, Link, Drag

28 19131416  Washer 13/32 x 7/8 x 16 Ga.
29 17000612  Screw 3/8-16 x 3/4

30 STD561210 Pin

32 192757 Rod, Tie

34 10040500  Washer Lock Hvy Hicl Spr. 5/16
36 155099 Bushing, Steering

37 152927 Screw

38 192916 Insert, Steering Wheel

39 19113812  Washer 11/32 x 2-3/8 x 12 Ga.
40 73540600  Nut Crownlock 3/8-24

41 186737 Adaptor, Steering Wheel

42 145054x428 Boot, Steering Shaft

43  121749X Washer 25/32 x 1-1/4 x 16 Ga.

44 190752 Extension Shaft Steering

46 121232X Cap, Spindle

65 414736 Spacer Brace Axle

67 72110618  Bolt Rdhd Sgnk 3/8-16 x 2-1/4

68 169827 Axle, Brace

71 175146 Steering Asm

82 199978 Bracket Susp Chassis Front

88 175118 Bolt Shoulder 7/16-20

H 175553 Clip Steering

95 188967 Washer Hardened .793 x 1.637 x .060

97 74780564 Bolt 5/16-18 unc x4 Gr. 5

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm

11



TRACTOR- -MODEL NO. 917. 253201

ENGINE

OPTIONAL EQUIPMENT

Spark Arrester

-stht_bs_2

engine

12



TRACTOR- -MODEL NO. 917. 253201

ENGINE

KEY PART
NO. NO.

1 170545

2 17720408
3 oa---
4 137352
13 165291
14 148456
23 169837
25 187770X428
29 137180
31 407516
32 197725
33  123487X
37 137040
38 181654
40  124028X
44 17670412
45 17000612
46 19091416
72 192334
78 17060620
81 73510400

DESCRIPTION

Control, Throttle/Choke

Screw, Hex Head, Thread Cutting 1/4-20 x 1/2
Engine, Briggs Model No. 31A607-0740-B1
Muffler

Gaskst

Tube Drain Oil Easy

Shield Brn/Dbr Guard

Control Choke

Arrestor, Spark

Tank, Fuel

Cap Assembly, Fuel

Clamp, Hose

Line, Fuel

Plug, Drain Qil Easy

Bushing Snap

Screw, Hex Washer Head, Thd., Roll. 1/4-20 x 3/4
Screw Hex Wsh Thdr 3/8-16 x 3/4

Washer 9/32 x 7/8 x 16 Ga.

Screw Socket 5/16-18 x.75

Screw 3/8-16 x 1-1/4

Nut Keps Hex 1/4-20 unc

NOTE: All component dimensions given in U.S. inches
1inch =254 mm

Engine Power Rating Information

The gross power rating for individual gas engine modeis is labeled in accordance with SAE (Society of Automotive Engi-
neers) code J11940 (Small Engine Power & Torque Rating Procedure), and rating performance has been obtained and
corrected in accordance with SAE J1995 (Revision 2002-5). Actual gross engine power will be lower and is affected by,
among other things, ambient operating conditions and engine-to-engine variability. Given both the wide array of prod-
ucts on which engines are placed and the variety of environmental issues applicable to operating the equipment, the
gas engine will not develop the rated gross power when used in a given piece of power equipment (actual “on-site” or
net horsepower). This difference is due to a variety of factors including, but not limited to, accessories (air cleaner, ex-
haust, charging, cooling, carburetor, fuel pump, etc.), application limitations, ambient operating conditions (temperature,
humidity, altitude), and engine-to-engine variability. Due to manufacturing and capacity limitations, Briggs & Stratton
may substitute an engine of higher rated power for this Series engine.

13



TRACTOR- -MODEL NO. 917. 253201

SEAT ASSEMBLY

seat-stit_knob_1

KEY PART
NO. NO. DESCRIPTION

1 401042 Seat

2 140551 Bracket, Pivot, Seat

3 71110616  Bolt

4 19131610  Washer 13/32 x 1 x 10 Ga.
5 145006 Clip, Push-In Hinged

6 STD541437 Nut

7 124181X Spring, Seat

8 17000616  Screw 3/8-16 x 1-1/2

9 19131614  Washer 13/32 x 1 x 14 Ga.

10 196530 Pan, Seat
11 166369 Knob Seat
12 174648 Bracket, Switch Mounting

14

KEY PART
NO. NO.

13 121248X
14 72050412
15 134300
16  121250X
17 123976X
21 171852
22 STD541431
24 19171912
25  127018X

DESCRIPTION

Bushing, Snap

Bolt, Carriage 1/4-20 x 1-1/2
Spacer, Split .28 x .88

Spring

Locknut, Flange 1/4 Gr. 5

Bolt, Shoulder 5/16-18 unc

Nut

Washer 17/32 x 1-3/16 x 12 Ga.
Washer 17/32 x 1-3/16 x 12 Ga.

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



DECALS

TRACTOR- -MODEL NO. 917. 253201

20

7
O
11
5 ™\
\ S
-
...... . F e 22
2} heT \ 21
12 ! YA 17
S, o
14 7
KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
2 416729 Decal, HP Engine 19 159736 Decal, Hot Muffler
3 411697 Decal, Hood 20 145005 Decal, Battery Dngr/Psn Eng
4 181685 Decal, Lower Dash 21 159737 Decal, Brake/Clutch Sym
5 196357 Decal, Waming 22 140837 Decal, Saddle Brake/Parking
7 411698 Decal, Hood Side -- 138311 Decal, Lift Handle
8 197490 Decal, V-Belt Schematic -- 162598 Decal, Load Limit
11 182166 Decal, Cutfinger CE -- 419992 Manual, Operator's (Euro)
12 196841 Decal, Warning. Sym. -- 419993 Manual, Operator's {Scan)
14 194302 Decal, V-Belt Schematic -- 419994 Manual, Operator's (E-Bloc)
17 400389 Decal, Warning Sym. CE -- 419995 Manual, Operator's (Baltic)
18 180432 Decal, Fender DB/CE -- 419996 Manual, Parts
WHEELS & TIRES KEY PART
] NO. NO. DESCRIPTION
9 T 58 1 59192 Valve Cap, Tire
\g ! 2 65139 Stem, Valve
3 124157X Tire, Front
- 4 59904 Tube, Front Tire
/ ' (Not Provided, Service Item Only)
Ly 5 106732X624 Rim, Front
6 A 6 278H Fitting, Grease (Front Wheel Only)
Ty 11 7 9040H Bearing, Flange (Front Wheel Only)
8 106108X624 Rim, Rear
9 123969X Tire, Rear
10 7152J Tube, Rear Tire
(Not Provided, Service Item Only)
11 104757X428 Cap, Axle
- 144334 Sealant, Tire 10 oz.

wheel_1

15

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm



TRACTOR- -MODEL NO. 917. 253201

MOWER LIFT

lift-rh.1pe.stit_17

16



TRACTOR- -MODEL NO. 917, 253201
MOWER LIFT

KEY PART
NO. NO. DESCRIPTION

1 159460 Lift Lever Inner Wire Assembly
2 159471 Shaft Assembly, Lift

3 105767X Pin, Groove

4 12000002 E-Ring

5 19211621 Washer 21/32 x 1 x 21 Ga.

6 120183X Bearing, Nylon

7 125631X Grip, Handle, Fluted

8 122365X Button, Plunger, Red

11 139865 Link, Lift, L.H.

12 139866 Link, Lift, R.H.

13 STD624008 Retainer Spring

15 173288 Link, Front

16 73350800 Nut, Hex, Jam 1/2-13 unc
17 175689 Trunnicn

18 73800800 Locknut, Hex, with Washer Insert 1/2-13 unc
19 139868 Arm, Suspension, Rear

20 194209 Pin Cotter 7/16 Bow Tie Lock
31 169865 Bearing, Pvt, Lift

32 73540600 Nut, Crownlock 3/8-24

55 194208 Pin Cotter 5/16 Bow Tie Lock

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

17



TRACTOR- -MODEL NO. 917. 253201

MOWER DECK




MOWER DECK
KEY PART
NO. NO.

1 19 2556
2 72140506
3 138017

4 192568

5 5TD624008
6 178024

7 73800500
8 193003
1 183857
13 192872
14 187281
15 110485X
18 72140505
19 132827
20 400095
21 73680500
23 192557
24 105304X
25 197026
26  110452X
27  192572X428
20 131491
30 173984
31 187690
32 153532
33 400234
36 131494
37 193198
40 73680600
45  STD624003
55 133840
56 165723
67 149846
68 193214
72 183216
89 19131311
101 192573
102 71081010

TRACTOR- -MODEL NO.

DESCRIPTION

Mower Housing Assembly

Bolt Carriage 5/16-18 x 3/4
Bracket Asm Fr. Sway Bar
Bracket Deck Sway Bar 38"/42"
Retainer Spring

Bar Sway Deck

Nut Lock Hx W/INs. 5/16-18 unc
Bolt 3/8-24x1.25Gr. 8

Blade Mower

Shaft Assembly, Mandrel, Vented
Housing, Mandrel, VYented
Bearing, Bail, Mandre)

Bolt Rdhd Sgnk 5/16-18 x 5/8
Bolt, Shoulder

Baffle Vortex Front

Nut

Bracket, Mower Deflector

Cap, Sleeve

Spring, Torsion, Deflector

Nut, Push

Shield, Deflector

Rod, Hinge

Screw Thdrol.

Washer, Spacer

Pulley, Mandre|

Nut, Toplock

Pulley, Idier, Flat

Pulley Idler Flat

Nut, Crownlock 3/8-16 unc
Retainer

ldler Arm Assembly

Spacer, Retainer

Knob

V-Belt

Spring Brake Return

Washer 13/32 x 13/16 x 11 Ga.
Cover Mulching

Screw Pan Hd Phillip 10-24 x 5/8

19

KEY
NO.

103
104
105
106
107
108
122
123
144
148
149
150
152
158
185
186
187
188
189
190
191
193
194
195
214

917. 253201

PART
NO.

19061216
10071000
160793
2029J
133502
133503
410189
410190
193414
169022
165898
19091210
193235
17720408
188234
17490644
193412
165891
192559
192560
192561
193413
194105
19133210
193782
192558

192870

193648

DESCRIPTION

Washer #10

Washer Lock

Latch Asm.

Nut Weld .327/.304 #10-24
Spacer Retainer

Stiffener, Idier Arm

Link, Brake LH

Link, Brake RH

Keeper Belt ldler Tension

Spring Return Idler

Retainer Spring Yellow

Washer 9/32 x 3/4 x 10 Ga.
Clutch Cable 38'/46"

Screw Hex Thd Cut 1/4-20 x 1/2
Head Asm Cable Clutch

Screw Hex Wsh Thdrol 3/8-16 x 2-3/4
Keeper Belt

Bolt Carriage Idler

Stand, Brake

Arm, Brake

Spacer, Brake

Keeper Beit RH Mandrel

Guard Brake

Washer

Bolt/Washer Asm 5/16-18

Brake Assembly (Includes Stand,
Arm and Guard Components)
Mandrel Assembly (Includes hous-
ing, shaft assembly, and bearing
only - pulley/nut/washer and blade
bolt/washers not included)
Replacement Mower, Complete

NOTE: All component dimensions given in U.S. inches
1inch =25.4 mm



